www.ersatzteil-service.de

[ Electrolux

ELECTROLUX OUTDOOR PRODUCTS

Service

X
—
T
[
|
T
7
<
o
~
m
L
(T
p—
)
o
5|
..nluns
B |
° o 8
3| &
IS8R
Sl
alo
N
X | o
=
©
S
o
o
w
pd
T
o
<
a
2
s oy
= <
8| 8Blm™
= | m

FIGURE 1

29

FIGURE 3

FIGURE 4

ISt Im Internet

1 choi?e.
ezla

0.
P



www.ersatzteil-service.de

[ Electrolux

— ELECTROLUX OUTDOOR PRODUCTS
Service
brand | PARTNER date FEB/04 SHEET 2/4
Model Prefix Product number
B 342 02 953900545
FIGURE 1
pos P/N McC PINELX Qt DESCRIPTION pos PINMcC  PINELX Qt  DESCRIPTION
I 11 1 I 11 |
c 1 FIGURE 3 49 e 227467 538227467 1  shield spring
2 247936 538247936 1 Carter kit (starter) B 50 e 227300 538227300 1 spring rewind
3 e 235000 538235900 1 tl)gl”sg/ega””g 6002 B 51 e 241781 538241781 2 pawl
4 e 235809 538235899 1 seegerfing B 52 e 241782 538241782 2 spring
C 5 e 228872 538228872 1 seal 13325 (S7) 53 e 111088 538111088 2  snap fing
6 247935 538247935 1 Carter kit (fyweel) 54 242632 538242632 4  Yjommetfuel ik
7 e 235899 538235899 1  seegerring 55 236527 538236527 4  screw Méx16
8 o 235000 538235000 1 g.oeand 6002 c 56 242645 538242645 1  gasket
C 9 . 228872 538228872 1 seal 13-32:5 (S7) Cc 57 241432 538241432 1 muffler assy elite
B 13 247937 538247937 1  clutch assy 58 e 227236 538227236 1  clamp
14 [ 241269 538241269 2 clutch rod 59 ° 227274 538227274 2 screw M5X60
C 15 e 241270 538241270 1 clucth spring elite 60 227565 538227565 4  screw M5X25
16 236956 538236956 2  washer A 61 92879 538092879 1  spark RDJ8J
17 241240 538241240 1 flywheel 62 242583 538245283 1 engine cover
18 235806 538235806 2  screw M5 X 20 TCE 64 236322 538236322 1  grommet
Cc 19 241298 538241298 1  ignition coil 66 240688 538240688 2 ?/%;?’4*’ washer
2
icl) 225808 538235808 screw M5 X 50 TCE R Y.
4 2
580 538235804 screw M5x30 FIGURE3  34cc
c 22 241541 538241541 1  tank mix ass. ——
C 1 247942 538247942 1  cylind/pist Kit 35 cc
B 23 e 229809 538229809 1 hose-fuel mm245
B 24 229743 538229743 1 hose fuel mm150 R 2 G - - /<
° m
ose el C 3 e 235799 538235799 1  piston kit35 cc
C 25 e 235675 538235675 1 fueltank grommet h
) 4 ee 235008 538235008 2 retaining ring
A 26 240452 538240452 1 pick up fuel w
B 5 ee 235677 538235677 1 piston ring
B 27 2424384 538242484 1 fuel cap assy
FIGURE 4 WALBRO WYJ 183A
A 28 e 236564 538236564 1 cap gasket L
B 29 242581 538242581 1 airfilter C 241268 538241268 g JENEH
30 235808 538235808 2  screw M5 X 50 TCE B 1 e 247955 538247955 1  repair kit K20 WYJ
31 242580 538242580 1  airfilter cover A 2 oo 247956 538247956 1  gasket kit D20 WYJ
33 249136 538249136 1  hox air filter C 3 e 225834 538225834 1 primer
C 34 FIGURE 4 C 4 e 247957 538247957 1 valve
A 35 241281 538241281 1  gasket C 5 e 247958 538247958 1  spring
36 235806 538235806 2  screw M5 X 20 TCE C 6 e 247962 538247962 1 pumping body
Cc 38 241481 538241481 1 carb. Spacer c 7 i 247961 538247961 1 valve
C 39 241428 538241428 1  gasket C 8 e 247959 538247960 1 et
40 241266 538241266 1 crankshaft
c 41 235742 538235742 1  bearing-needle
cC 42 227631 538227631 1  key
43 242800 538242800 1 starter pawl ass'y
44 235218 538235218 1 nutM8
45 242806 538242806 1  starter assy
B 46 e 249163 538249163 1 pulley/rope
A 47 ee 227703 538227703 1 rope
48 (] 240884 538240884 1  starter-handle
A= ALTA ROTAZIONE A=HIGH MOVING A=HAUTE DEMANDE A=GRORE NACHFRAGE
B=MEDIA ROTAZIONE B=MEDIUM MOVING B=MOYENNE DEMANDE B=MITTELMAERIGE
C=BASSA ROTAZIONE C=SLOW MOVING C=BASSE DEMANDE C=WENIGE NACHFRAGE

E]The Electrolux Group.The worl olcho L.
TRIPEFSLEE spezia ffst im Internet



www.ersatzteil-service.de

[ Electrolux

— . ELECTROLUX OUTDOOR PRODUCTS
Service
brand | PARTNER date FEB/04 SHEET 3/4
Model Prefix Product number
B 342 02 953900545
FIGURE 2

1

) he Efectrolux Gopr- e MUAETINPA G im Internet



www.ersatzteil-service.de

[ Electrolux

— . ELECTROLUX OUTDOOR PRODUCTS
Service
brand | PARTNER date FEB/04 SHEET 4/4
Model Prefix Product number
B 342 02 953900545
FIGURE 2
pos P/N McC P/NELX  Qty DESCRIPTION pos P/N McC P/NELX Qty DESCRIPTION
| | — I 11 1
1 242638 538242638 1  right handle ass'y 45 235802 538235802 1 M5X14 screw
2 L] 242537 538242537 1  gaslevertigger 46 229850 538229850 1 retaini
3 . 242540 538242540 1  tigger spring 48 242410 538242410 1 flange
4 ] 242439 538242439 1 switch 49 240807 538240807 1  spacer
5 L 242538 538242538 1  tigger safety 50 240809 538240809 1  hub assy
6 L 242605 538242605 2 handle-bar r. 51 240806 538240806 1 rod
7 . 242648 538242648 2 rubber cap 52 227284 538227284 1 clutch drum
8 L 240862 538240862 3 screw 4x18 53 235918 538235918 1  bearing
9 236642 538236642 1 nut 54 242624 538242624 1  alvmountass'y
10 228152 538228152 1  hamess ring ass'y 56 242784 538242784 4 screw M6x25
11 235911 538235911 1 screw méx12 57 235802 538235802 1 screw M5x14
12 235804 538235804 2 screw m5x30 58 235804 538235804 2 screw M5x30
13 236529 538236529 2 growerd5 59 248805 538248805 1  clamps ass'y
14 236381 538236381 1  screw m5x10 60 236378 538236378 1 seegerring
15 236529 538236529 1 growerd5 61 241685 538241685 1 clamp ass'y
16 240151 538240151 1  screw M 8x10 62 o 235803 538235803 4 screw M5x25
17 247272 538247272 1  spacer 63 o 236529 538236529 4 washer
18 241426 538241426 1 gearbox assy 64 o 235248 538235248 4 washer
19 240767 538240767 1 flange guard C 65 242607 538242607 1 wires ass'y
20 242410 538242410 1 flange C 66 e 241424 538241424 1 throttle cable
21 240688 538240688 3 screw/washer 67 240853B 538040853 1 D 3sting head ass'y
22 236596 538236596 1 hub 68 240767 538240767 1 flange
23 241155 538241155 1  string head shield 69 229834 538229834 1 flange
24 240850 538240850 1 M10Rod 70 236596 538236596 1  hub
26 241154 538241154 2 eyelet 71 220842 538229842 1 nut
27 247395B 538047395 1 D3 spooltline 72 e 242533 538242533 1  right handle (1/2)
29 240852 538240852 1  spring 73 e 242534 538242534 1 lefthandle (1/2)
30 241153 538241153 1  S. Head nut 74 242606 538242606 1 left handle ass'y
31 228109 538228109 1  drive shaft 75 ® 242536 538242536 1 right handle (1/2)
32 228192 538228192 5  bushing ass'y 76 e 242535 538242535 1 lefthandle (1/2)
33 227233 538227233 1 30x1455 shaft 77 e 240862 538240862 2 screw 4x18
35 242606 538242606 1 handle-barr. 78 235921 538235921 2  screw M6x30
36 248959 538248959 1  d. 30 safety guard 79 236528 538236528 2 washer
37 L] 227563 538227563 2 M5X18 screw 80 236936 538236936 2 washer
38 L] 242629 538242629 1  clamp upper
39 e 242752 538242752 1  clamp lower
40 e 229208 538229208 2 M5 nut
42 e 240862 538240862 1  screw4x18
43 e 242630 538242630 1  sting head guard
44 e 241973 538241973 1  cutter
A= ALTA ROTAZIONE A=HIGH MOVING A=HAUTE DEMANDE A=GRORE NACHFRAGE
B=MEDIA ROTAZIONE B=MEDIUM MOVING B=MOYENNE DEMANDE B=MITTELMAERIGE
C=BASSA ROTAZIONE C=SLOW MOVING C=BASSE DEMANDE C=WENIGE NACHFRAGE

E]TheEIectrolux roup_-The world’s No. h/
R rsa ztelf\ép afist im Internet





